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& ROLLN-LOCK®

Installation Guide
2004 - 2008
Ford F-150

Product Code
108-118-170

Roll-N-Lock Corporation




Parts List

Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.
A | Housing 1 G | 5/16" Socket Cap Screw 6/8 M | 1/4-20 x 1" Bolt 2
B | Track 2 H | 5/16" Lock Washer 6/8 N | 1/4-20 Hex Nut 2
C | Tailgate Extrusion 1 I |1/8"Shim 2 O | 1/4-20 x 3/8" Screw 4
D | Cargo Shield 1 J Cargo Nut 2 P | Rubber Washer 4
E | Drain Tube 2 K | #10-24 Screw 2 Q | 1/4" Lid Screw 2
F | Bed Clamps 6/8 L | #8 x 1 1/4" Self Tap Screw 5 R | Allen Wrench (1/4") 1
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Lift the end of the bedrail cap just
enough to adhere a 1/8" shim pad
onto the bedrail. Place the shim at the
inside corner with the adhesive side
down.
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